o~
=%
X
%"’ asu™
Alill) 4y gganl

slually 43Ul )34

hghi g udl) clasag daticall 5pa0 slia Aallaa ddasa 4y
Loy dadiial) s Jiud Jaid) Jama asanaty cliladly adally Jadl)
Ooial) plad — datdl) Lgud

Loty LAY ) Lgdudag olsal) dadlas ddaaa dhyd :J5Y1 g3al
a il cildlag audan Jas)al) 4-1

Al cililag A8l Jag ) s 2-4-1

TENDER DOCUMENTS FOR DESIGN, BUILD, OPERATE
AND MAINTAIN CONTRACT

VOLUME 2: EMPLOYER’S REQUIREMENT

2017 olpis
i DAFIAL;I:-I.M"-I:IAE#H MNASIH TALEB & PARTHNERS
ﬂuq_-uq —qJLh HTII-I .ﬂ_u.ln.l.n_" ||=-

LRSS S R






Mseilha WTP and Main Pumping Stations

Section 1

Section 2

Section 3

Section 4

Section 5

Section 6

Section 7

Volume 2: Employer’s Requirement

Table of Contents

General Requirement
[...]
All quality monitors shall be mounted in a manner in which allows easy servicing and maintenance.

2.2 Process Design

2.2.1 Introduction

Details of the process design and outline drawings of process units and structures are given in the
Tender Drawings (Volume 5).

The Process Stream of the Mseilha WTW shall have the following main features:
e (Cascade Aeration

e Coagulation - Flash mixing

e Clariflocculation

e Rapid Gravity Filtration

e isinfection

e Works output metering

e Overflows

e Chemical storage, preparation and dosing systems

e Automatic plant operation and control systems

All materials used in the construction of the works shall be suitable for use in contact with potable

water and shall be suitable for resistance of chemical attack where in contact and shall be
approved by the Employer’s Representative.

All process units shall be designed so as to prevent entry by vermin.

2.2.2 Influent Metering

An ultrasonic flowmeter shall be installed in a flowmeter chamber. The flow meter shall have all
fittings to allow easy maintenance and isolation. It shall provide local and remote instantaneous
and cumulative flows. Both parameters shall be displayed on HMI screen provided with the MCC
panel.

Mseilha WTP and Main Pumping Stations Page 7 /40 June 2017



Volume 2 - Employer’s Requirement

Section 2

2.2.3 Cascade Aerator

Cascade aerator consist of stepped structure with no mechanical or electrical control.

Design Parameter for cascade aerator Phase | Phase Il
Number of Units 1 2
Inlet channel width (m) 1.2 1.2
Inlet channel depth (m) 1.5 1.5
Outlet channel width (m) 1.2 1.2
Outlet channel depth (m) 1.5 1.5
Number of steps 6 6
Step dimensions (m) Horizontal / Vertical 0.4/0.3 0.4/0.3
Width per unit (m) 8.8 8.8
Surface area per unit (m2) 24.64 24.64

2.2.4 Rapid Mixer

The role of the Rapid mixer, or flash mixer or quick mixer is to rapidly and uniformly disperse a
coagulant through the mass of the water. The process usually occurs in a small basin immediately
preceding or at the head end of the ‘coagulation basin’. This process is used to generate a
homogeneous mixture of raw water and coagulants which result in the destabilization of the
colloidal particles in the raw water to enable coagulation. Mixing can be provided by pumps,
venture flumes, air jets or rotating impellers (paddles, turbines, or propellers). Where possible, the
rapid mix should be a two-compartment unit. Design parameters for rapid mix are as follows:

e Velocity Gradient ~ 300- 15005
e Detention time. 10-60 sec

e Basin Depth 2-4m

e Rotational Speed 20—-100 rpm

The proposed design criteria of the flash mixer are shown in the below Table.

Flash Mixer Proposed Design Data

Design Parameter Phase | Phase Il
A: Flash Mixer
Number of Units 2 4
Duty 2 in normal/4 in normal
operation operation
Standby NA NA
Mseilha WTP and Main Pumping Stations Page 8 / 40 June 2017



Volume 2 - Employer’s Requirement Section 2

Design Parameter Phase | Phase Il
Type of Mixer Mechanical, verticalMechanical, vertical
shaft, paddle type |[shaft, paddle type
Flow Per Mixer (m3/h) 687.5 687.5
Velocity Gradient (s-1) 332 332
Peripheral Velocity of paddles (m/s) 1.13 1.13
Type of Motor Control VFD VFD
Rotational Speed (rpm) 30 30
Mixer Power (kW) 1 kw 1 kw
Flash Mixing Tank detention time (s) 48 48
Flash Mixing tank volume (m3) 9.07 9.07
Flash Mixing Tank Depth (m) 3.8 3.8
Free Board (m) 0.6 0.6
Flash Mixing Tank Diameter (m) 1.9 1.9
Mixer shaft and paddles material of construction [SS 316 SS 316

The design should allow the coagulant aids to be added first. The raw water should have the
proper pH and alkalinity, and have other aids like polymers present before the flow enters the
mixer chamber.

It is important to add the coagulant aid far enough upstream that the pH adjustment occurs before
the coagulant is added. The raw water should be tested for pH, alkalinity, turbidity, temperature,
tastes and odors, and color. pH should also be checked after coagulation.

Jar tests should run on the raw water to determine the optimum coagulant dosage. The amount of
coagulant needed for good floc formation can be affected by changes in the raw water quality. Raw
water should be checked for turbidity, pH, alkalinity, temperature, color, and tastes and odors. Floc
does not form as well or as fast in colder temperatures requiring higher coagulant doses. Changes
in pH will change the amount of coagulant aid needed. Changes in turbidity will have an effect on
the amount of coagulant required.

2.2.5 Clariflocculator

Clariflocculator is a combination of flocculator and clarifier designed to attain economic and
speedy construction. It shall have two concentric tanks where inner tank serves as a flocculation
basin and the outer tank serves as a clarifier. Clariflocculators generally are used to perform the
chemical primary treatment of effluents. Contractor must use superior quality material for
manufacturing the clariflocculator and keep a stringent check during the entire process to make
that superior final output is delivered.

The design must enable the clariflocculator to handle heavy slugs while delivering shortest floc
settling time.

Mseilha WTP and Main Pumping Stations Page 9/ 40 June 2017



Volume 2 - Employer’s Requirement Section 2

2.2.6 Skimming Device

A skimming mechanism is required by the client to remove floating debris, solids, which floats on
effluent surface. It shall compromise of:

— Rotating Skimmer
— Scum Scraper

— Scum Box.

Neoprene Rubber wipers are generally provided. The scum scraper collects the scum and drops it
in scum box, which is connected to withdrawal piping. A scum skimming arm, supported on one of
the scrapper arm, is provided for removal of floating debris, solids. The collected scum is pushed by
a level-loaded or spring loaded scraper into a scum box. Through this scum box the scum drains off
the paddle and pipe. Thus floating scum is taken out from the clarifier.

The Clariflocculator shall consist of a rotation unit with central drive including a gear motor and
slewing ring, a high efficiency turbine, a bottom scraper system having two blade holder arms, a
central deflector cylinder which defines the mixing and flocculation compartment and a peripheral
weir. The control and drive unit is located in the middle.

It shall comprise an electric motor, a multistage reduction unit of coaxial and/or planetary type and
a slewing ring with hardened and tempered teeth of adequate size. The protection against
overloads is carried out by an electronic torque limit switch for diameters up to 20 meters while as
regards the diameter equal to or greater than 20 meter, an adjustable dynamometric torque limit
switch complete with alarm signaling device is required. The gear motor to drive the turbine is
located in the middle of the slewing ring and since it has a variable speed, the coagulants mixture is
optimized and the floc precipitation made easier. The sludge scraper blades remove the sludge
precipitated to the sloping bottom of the tank and gathers it in a central ditch wherefrom it is then
sucked. The clarified water is removed by means of the weir. The scraper and any moving parts of
the bridge are supported and moved only through the central slewing ring bearing.

This way, the sedimentation tank volume, free from any parts in motion allows, for example (if
needed in the future), the installation of lamella packs in its inside and it avoids the maintenance
on the clarifier edge required if the bridges is peripheral driven type, in correspondence of the
traction trolleys. A walkway for the inspection on the central unit shall be provided. Bridge
construction shall consist of hot dip galvanized steel. All immersed parts shall be SS316.

The flocculator shall be designed based on the following criteria:

e Detention Time 10 — 40 minutes
e Velocity Gradient 10-75s-1
e Tank Depth 3-45m

e Peripheral Velocity of Paddles 0.2 -0.6 m/s

The proposed design criteria of the clariflocculator are shown in the below table.

Mseilha WTP and Main Pumping Stations Page 10 / 40 June 2017



Volume 2 - Employer’s Requirement

Section 2

Clariflocculator Units Design Data

Design Parameter Phase | Phase Il
B: Clariflocculator Unit
General
Number of Units 2 4

Duty 2 in normal operation | 4 in normal operation
Standby NA NA
Design Flow per unit (m3/hr) 687.5 687.5

Type

Circular, Central Driven

Circular, Central Driven

Flocculator

Number of Flocculator per unit

2

2

Type of Flocculator

Vertical Shaft, Paddle

Vertical Shaft, Paddle

type type
Power of each Flocculator (W) ~ 500 ~ 500
Velocity Gradient (s-1) 36 36
Peripheral Velocity of paddles (m/s) 0.2-0.6 0.2-0.6
Rotational Speed (rpm) 2-4 2-4
Detention time (min) 33 33
Volume (m3) 380 380
Total Area of Paddles (m2) ~14 ~14
Diameter of Flocculator tank (m) 11 11
Clarification Unit
Detention Time 3 3
Overflow rate (m3/m2/day) 35 35
Required Clarification Area (m2) 472 472
Overall Diameter (m) 28 28
\Water Depth (m) 4 4
Free board (m) 0.8 0.8
Depth below partition wall 1 1
Depth provided for sludge storage (m) 0.75 0.75
Length of Weir (m) 82 82
Weir Loading (m3/h/m) 8.4 8.4
Tip Velocity of Scraper (m/s) 1-2m/s 1-2m/s
Rotational Speed (rpm) ~0.1 ~0.1

Mseilha WTP and Main Pumping Stations Page 11/ 40 June 2017




Volume 2 - Employer’s Requirement Section 2

Design Parameter Phase | Phase Il
Floor Slope 8% 8%
Scraper motor Power (kW) ~5.5 ~5.5

2.2.7 Distribution / Collection Box

A Distribution box shall be provided to collect the flow from the Flash mixers and divide it into 2
streams going to the Clariflocculators. The same unit will also allow the collection of the flow
coming from the clariflocculators before going to the gravity filters.

2.2.8 Rapid Gravity Filters

Filtration is the final step in the removal of chemical impurities in water. Any organic or inorganic
particles that have not been removed during the sedimentation process must be filtered out in
order to meet the effluent turbidity requirement. The turbidity of the water in the filter influent
should not exceed 15 NTU's, and should actually be less than 5 NTU’s, or filter runs will be reduced
dramatically. When the filter becomes dirty it must be backwashed. Since the backwash water is
treated potable water, the length of the filter run directly impacts the cost of the filter operation.
The backwash water must either be returned to the head of the plant or mixed with the raw water
flow or impounded so that sludge can be separated.

The filter shall be of the Rapid Gravity Type with a filtration rate not exceeding 12 m/h (or 5
GPM/Sq.ft). The supplier justify that the proposed filter can work under those design conditions to
meet the required effluent.

The filter shall be multi media type: Anthracite at the top, Sand in the middle and Gamet at the
bottom.

The rapid multi-media filter can be cleaned of accumulated turbidity by reversing the direction of
the flow of water. This process is called backwashing. In backwashing, the flow of water expands
the sand, scours the bed and carries the accumulated solids to the treatment facility.

The gravity filter shall be of reinforced concrete construction. Its length, width and depth are
determined to suit the desired rate of flow. The depth of the filter box is determined by the
amount of head or pressure required and also by the type of underdrain. The principal parts, which
make up a gravity filter are shown in and include:

— The underdrain system;

The gravel subfill;

The filter media; and

The surface washer, wash troughs and air scour system.

The prime function of a filter is to remove suspended matter and thereby reducing turbidity and
removing pathogenic organisms from the water.

Most of these organisms are bound up in the coagulated floc particles entering the filter. The
turbidity remaining in the filter effluent is the best indicator of filter performance.

Mseilha WTP and Main Pumping Stations Page 12 / 40 June 2017



Volume 2 - Employer’s Requirement Section 2

2.2.8.1 Underdrain System

The underdrain system collects the filtered water that passes through the media. The
recommended type of underdrain is the Ondeo-Degremont Monofloor HD Underdrain.. It will
consist of 6” UPVC supports (spaced at approximately 60 cm), molded polysterene form, nozzles
adaptor, monolithic reinforcement concrete slab, nozzle and construction accessories. Nozzles
shall be distributed at an average of 50 nozzles per m2. This concentration of nozzles ensure
thorough media washing while maintaining uniform backwash water and air distribution. All thread
rods to tie the underdrain slab into the base concrete floor shall be stainless steel. .

The backwash flow rate of the average filter is 490 - 610 Ipm per sq. m (12 to 15 gpm per sq. ft.)
and the operating rate only about 163 Ipm per sq. m (4 gpm per sg. ft.) The only head available
during the filtration process is the depth of water in the filter. Consequently the holes are sized to
handle the filter flow. Adequate distribution of water is ensured at the higher flows encountered in
backwashing due to the diffusing effect achieved by the flow and resultant loss of head through
the underdrain systems.

2.2.8.2 Gravel Subfill

The subfill performs two primary functions:

e |t supports the upper layers of Garnet, sand and anthracite and separates them from
theunderdrain system, and

e |t distributes evenly the flow of water through the filter in both directions. (The depth ofgravel
required in design of filters is directly related to the distance between the holesand their size in
the underdrain system).

Different layers, or size, of gravel make up the required depth. Progressively finer grades ofgravel
are spread on top of the coarse gravel. The minimum depth of one layer is 2". The final layer of
gravel will support the actual filter media.

2.2.8.3 Filter Media

The actual filter media is on top of the gravel bed and varies in depth depending on plant design.
Typical multi media filter bed depths shall consist of Garnet, Sand and Anthracite.

Anthracite, hard coal that has been crushed (screened) for size and graded to have a uniform
density is the most widely used filter media. Crushed anthracite coal has a lower specific gravity
(1.75) than sand (2.65); consequently, a lower velocity is required when backwashing the filter
compared to that required to wash a sand filter of equal depth.

Crushed anthracite coal is lighter in weight — 880 kg per cu. m. (55 lbs. per cu. ft.) than sand — 1600
kg per cu. m (100 lbs. per cu. ft.); Garnet has a density (4.5) greater than the sand; therefore, in
order to benefit from those media, they are generally used together. They can be readily
backwashed together and should always remain separated due to the difference in their specific
gravities. The coarse anthracite on top gives the filter a larger capacity for turbidity removal, while
the medium sand layer is below the anthracite and the finer Garnet is at the bottom (below sand
layer) supported by a gravel support layer. The combination of the three provides a media that will
give longer filter runs with a resulting better quality of water. The media replacement period is set
to 5 years.

Mseilha WTP and Main Pumping Stations Page 13 / 40 June 2017



Volume 2 - Employer’s Requirement Section 2

2.2.8.4 Wash Water Troughs

The wash water troughs are located above the surface wash equipment. They are installed, half the
bed depth above the bed to provide a free space between the underside of the trough and the top
of the bed. This space is normally provided for when the filter is backwashed to allow for the filter
media to expand when cleaning without losing filter media.

2.2.8.5 Other Necessary Accessories

Other necessary components include:
— The influent wash water valve;
— The effluent wash water valve;
— Avalve to control the flow of water to the surface wash equipment; and

— Pumps.
All of these valves are controlled from a console, usually located in front of and facing the filter.

Built into the control console are gauges showing loss of head, rate of flow through the filter,